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1. GENERAL INFORMATION
1.1 PRODUCT DESCRIPTION

The EUT is a CB Radio designed for voice communication. It is designed by way of utilizing the AM modulation
achieves the system operating.
A major technical description of EUT is described as following:

Hardware Version 20161010

Software Version Verl.1.0

Modulation AM

Channel Separation 10KHz

Emission Designator 6KO00A3E

Emission Bandwidth 5.4463KHz (10KHz)
Maximum Transmitter

Power 35.861dBm(3.86W)
Number of Channels: 40

aw

Rated Output power
putp (It was fixed by the manufacturer, any individual can’t arbitrarily change it.)

Antenna Designation Detachable
Antenna Type External antenna
Antenna Gain 0dBi
Power Supply DC 13.8V 1.5A by DC source
Limiting Voltage DC 11.73 Vv~ 15.87V
Frequency Range: 26.965 MHz -27.405 MHz
Operation Frequency Bottom Channel: 26.965MHz
Range and Channel Middle Channel: 27.185MHz

Top Channel: 27.405MHz

Frequency Tolerance 1.098ppm
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Channel List:
Channel | Frequency | Channel | Frequency | Channel Frequency Channel Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 26.965 1 27085 21 27.215 31 27.315
2 26.975 12 27.105 22 27.225 32 27.325
3 26.985 13 27.115 23 27.255 33 27.335
4 27.005 14 27.125 24 27.235 34 27.345
5 27.015 15 27.135 25 27.245 35 27.355
6 27.025 16 27.155 26 27.265 36 27.365
7 27.035 17 27165 27 27.275 37 27.375
) 27.055 18 27.175 28 27.285 38 27.385
9 27.065 19 27.185 29 27.295 39 27.395
10 27.075 20 27.205 30 27.305 40 27.405
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1.2 RELATED SUBMITTAL(S) / GRANT (S)

This submittal(s) (test report) is intended for FCC ID: 2ARTJ-CB27, filing to comply with the FCC Part 95

requirements.

1.3 TEST METHODOLOGY.

The radiated emission testing was performed according to the procedures of ANSI/TIA-603-E (2016)

1.4 TEST FACILITY

Site

Shenzhen HUAK Testing Technology Co., Ltd.

Location

1F, B2 Building, Junfeng Zhongcheng Zhizao Innovation Park, Fuhai Street, Bao'an
District, Shenzhen City, China

Designation Number

CN1229

Test Firm Registration Number : 616276

1.5 SPECIAL ACCESSORIES

Not available for this EUT intended for grant.

1.6 EQUIPMENT MODIFICATIONS

Not available for this EUT intended for grant.
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2. SYSTEM TEST CONFIGURATION
2.1 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the Commission’s
requirement and operating in a manner which intends to maximize its emission characteristics in a continuous
normal application.

2.2 EUT EXERCISE

The Transmitter was operated in the normal operating mode. The TX frequency was fixed which was for the
purpose of the measurements.
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2.4 CONFIGURATION OF TESTED SYSTEM

Fig. 2-1 Configuration of Tested System

EUT

Table 2-1 Equipment Used in Tested System

Item Equipment Model No. Identifier Note
1 CB Radio TM27 FCC ID: 2ARTJ-CB27 EUT
3. SUMMARY OF TEST RESULTS
FCC 47 CFR Part 95 Test Cases
Test Item Test Requirement Test Method Result
FCC CFR Part 95.967
Maximum Transmitter Power | T CC 47 CFR Part2.1046() ANSI/TIA-603-E-2016 PASS
FCC CFR Part 95.975
Modulation Limit FCC 47 CFR Part 2.1047(a)(b) | ANSI/TIA-603-E-2016 PASS
FCC CFR Part 95.975
Audio Frequency Response FCC 47 CFR Part 2.1047(a) ANSI/TIA-603-E-2016 PASS
FCC CFR Part 95.973
Emission Bandwidth ANSI/TIA-603-E-2016 PASS
o FCC CFR Part 95.979
Emission Mask ANSI/TIA-603-E-2016 PASS
Transmitter Radiated
Spurious Emission FCC CFR Part 95.979 ANSI/TIA-603-E-2016 PASS
Spurious Emission On FCC 47 CFR Part 95.979 ANSI/TIA-603-E-2016 PASS
Antenna Port
FCC CFR Part 95.965
Frequency Stability FCC 47 CFR Part 2.1055 (a)(1) ANSI/TIA-603-E-2016 PASS

Note:

1) N/A: In this whole report not application.

2) The EUT is External antenna
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LIST OF EQUIPMENTS USED
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Equipment Manufacturer Model SIN Cal. Date Cal. Due
Receiver R&S ESCI 7 HKE-010 2017/12/28 | 2019/12/26
Spectrum i

Agilent N9020A HKE-048 2017/12/28 | 2018/12/27
analyzer
Horn Antenna Schewarzbeck 9120D HKE-013 2017/12/28 | 2019/12/26
Preamplifier EMCI EMCO051845SE HKE-015 2017/12/28 | 2018/12/27
Double-Ridged
. ETS LINDGREN 3117 HKE-087 2017/12/28 | 2018/12/27
Waveguide Horn
Preamplifier Schwarzbeck BBV 9743 HKE-006 2017/12/28 | 2018/12/27
Bilog Broadband
Schwarzbeck VULB9163 HKE-012 2017/12/28 | 2018/12/27
Antenna
Loop Antenna Schewarzbeck FMZB 1519 B HKE-014 2017/12/28 | 2018/12/27
Small
environmental ESPEC SH-242 HKE-088 2018/03/02 | 2019/03/01
tester
RF
Communication HP HP8920B HKE-089 2018/06/12 | 2019/06/11
Test Set
ANTENNA AH. SAS-521-4 HKE-091 | 2018/03/01 | 2020/02.28
ANTENNA Schwarzbeck 9168 HKE-095 | 2018/03/01 | 2020/02.28
HORN ANTENNA E.M. EM-AH-10180 HKE-090 | 2018/03/01 | 2020/02.28
Signal Generator AGILENT E8257D HKE-096 2018/09/21 | 2019/09/20
Vector Analyzer Agilent E4440A HKE-079 2018/03/01 | 2019/02/28
RF Cable R&S 1# N/A Each time N/A
RF Cable R&S 2# N/A Each time N/A
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4. DESCRIPTION OF TEST MODES

RF TEST MODES
The EUT (CB Radio) has been tested under normal operating condition. (The top channel, the middle channel
and the bottom channel) are chosen for testing at each channel separation.

Report No.: HK1812061816E

No. TEST MODES CHANNEL SEPARATION
1 Low Channel 10 KHz
2 Middle Channel 10 KHz
3 High Channel 10 KHz

Note: Only the result of the worst case was recorded in the report.
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5. FREQUENCY TOLERANCE
5.1 PROVISIONS APPLICABLE

According to FCC §2.1055(a) (1)
The frequency stability shall be measured with variation of ambient temperature from —30 °C to +50 °C, and
according to FCC 2.1055(d) (2), the frequency stability shall be measured with reducing primary supply
voltage to the battery operating end point which is specified by the manufacturer.

According to FCC 895.965
Each CBRS transmitter type must be designed such that the transmit carrier frequency (or in the case of SSB
transmissions, the reference frequency) remains within 50 parts-per-million of the channel center frequencies
specified in §95.963 under all normal operating conditions.

5.2 MEASUREMENT PROCEDURE

5.2.1 Frequency stability versus environmental temperature
1. Setup the configuration per figure 1 for frequencies measurement inside an environment chamber,

52.2

Install new battery in the EUT.

Turn on EUT and set SA center frequency to the EUT radiated frequency. Set SA Resolution Bandwidth
to 1KHz and Video Resolution Bandwidth to 1KHz and Frequency Span to 50KHz.Record this
frequency as reference frequency.

Set the temperature of chamber to 50°C. Allow sufficient time (approximately 30 min) for the
temperature of the chamber to stabilize. While maintaining a constant temperature inside the chamber,
turn the EUT on and measure the EUT operating frequency.

Repeat step 2 with a 10°C decreased per stage until the lowest temperature -30°C is measured,
record all measured frequencies on each temperature step.

Frequency stability versus input voltage

Setup the configuration per figure 1 for frequencies measured at temperature if it is within 15°C to 25C.
Otherwise, an environment chamber set for a temperature of 20°C shall be used. The EUT shall be
powered by DC 13.8V.

Set SA center frequency to the EUT radiated frequency. Set SA Resolution Bandwidth to 1 KHz and
Video Resolution Bandwidth to 1KHz. Record this frequency as reference frequency.

Supply the EUT primary voltage at the operating end point which is specified by manufacturer and
record the frequency.
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5.3 TEST SETUP BLOCK DIAGRAM

RF Communication Test set

Transmitter

Under T‘? st Decoupling filter
e _dded @ (for battery operated
i N S0N e | \/ devices)
' ’ N
Non-Conducted Table /
Power supply
Temperature
Chamber
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5.4 TEST RESULT

(1) Frequency stability versus input voltage (Supply nominal voltage is 13.8V)

Environment Power Reference Frequency Limit:
Temperature
V) 26.965MHz 27.185MHz 27.405MHz ppm
§9)
50 DC 13.8V 1.061 1.046 0.892
40 DC 13.8V 0.972 0.551 0.799
30 DC 13.8V 0.609 0.509 0.702
20 DC 13.8V 1.022 0.643 0.519
+50for
10 DC 13.8V 0.888 0.645 0.932 CBRS
0 DC 13.8V 0.675 1.040 1.098
-10 DC 13.8V 0.930 0.654 0.869
-20 DC 13.8V 1.086 0.555 0.859
-30 DC 13.8V 0.955 0.570 0.552
Result Pass

(2) Frequency stability versus input voltage (Battery limiting voltage is 11.73V)

Environment Power Reference Frequency Limit;
Temperature
() V) 26.965MHz 27.185MHz 27.405MHz ppm
50 DC11.73V 0.781 0.831 0.741
40 DC11.73V 0.884 0.945 0.881
30 DC11.73V 1.037 0.789 0.761
20 DC11.73V 1.039 0.894 0.898
+50for
10 DC11.73V 0.711 0.690 0.686
CBRS
0 DC11.73V 0.769 0.504 0.749
-10 DC11.73V 0.868 0.807 0.870
-20 DC11.73V 1.091 0.902 1.010
-30 DC11.73V 0.883 0.876 0.833
Result Pass
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(3) Frequency stability versus input voltage (Battery Fully Charged voltage is 15.87V)

Environment Power Reference Frequency Limit:
Tempoecr)at“re( ) 26.965MHz 27.185MHz | 27.405MHz | ppm
50 DC 15.87V 0.757 0.677 0.869
40 DC 15.87V 0.939 0.778 0.546
30 DC 15.87V 0.866 0.621 1.062
20 DC 15.87V 0.795 0.628 0.723
+50for
10 DC 15.87V 0.832 0.836 0.705 CBRS
0 DC 15.87V 0.829 1.046 0.782
-10 DC 15.87V 0.583 0.969 0.581
-20 DC 15.87V 0.633 0.589 1.090
-30 DC 15.87V 0.605 0.878 0.831
Result Pass
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6. EMISSION BANDWIDTH
6.1 PROVISIONS APPLICABLE

According to §95.973
Each CBRS transmitter type must be designed such that the occupied bandwidth does not exceed the
authorized bandwidth for the emission type under test.

(a) AM. The authorized bandwidth for emission type A3E is 8 kHz.

(b) SSB. The authorized bandwidth for emission types J3E, R3E, and H3E is 4 kHz.

6.2 MEASUREMENT PROCEDURE

1). The EUT was modulated by 2.5 KHz Sine wave audio signal, The level of the audio signal employed is
16 dB greater than that necessary to produce 50% of rated system deviation. Rated system deviation is 2.5 kHz
(10 kHz channel spacing).

2). Set SPA Center Frequency = fundamental frequency, RBW=300Hz.VBW= 1kHz, Span =30 KHz.

3). Set SPA Max hold. Mark peak, -26 dB.

6.3 TEST SETUP BLOCK DIAGRAM

| Bocon SMemdiia e s — —rrm oy -
COZOEDOEm
B 1 L L L
RF =,.J?:thtz@
Communication AN L) i
@
Test set = oG //AUdIO output
: O CaEa
Tiey G @ ¢ @~
! - Transmitter
Under Test
.. Dummy
Spectrum Microphone
Analyzer
|
|00 mamEcnes S0 mans KT e

N EUT
Power divider
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6.4 MEASUREMENT RESULT

99% Bandwidth Measurement Result

10KHz Channel Separation(4W)
Operating Frequency
Test Data Limits Result
26.965MHz 5.4463 KHz 8 KHz Pass
27.185MHz 5.4426 KHz 8 KHz Pass
27.405MHz 5.4382 KHz 8 KHz Pass

Occupied bandwidth of 26.965MHz(4W)

# Agilent |Freq.f[:hannel

Center Freq
26.9650008 MHz

Ch Freq 25.965 MHz Trig Free
Occupied Bandwidth

Start Freq
26.9500008 MHz

Stop Freq
26.9800008 MHz

CF Step
3.00000000 kHz
Auto Man

Freq Offset
m  0.00000000 Hz

H:

08 Hz #UBH 1 kHz
- - - Signal Track
Occupied Bandwidth Occ BH X Pur On 0ff

5.4463 kHz % dB

Transmit Freq Error

% dB Bandwidth

Copyright 2000-2085 Agilent Technologies
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Occupied bandwidth of 27.185MHz(4W)

- Agilent

Ch Freq 27.185 MHz
Occupied Bandwidth

\r’f m*r‘

5] #UBKH 1 kHz

Occupied Bandwidth Occ BH % Pwr
5.4426 kHz % dB

Transmit Freq Error 7 Hz
% dB Bandwidth

A
ri e \Mf \et =

Freq/Channel

. Center Freq
Trig Free | 57" econng Miz

Start Freq
2717006608 MHz

Stop Freq
2720008808 MHz

CF Step
3.06600008 kHz
Auto Man

Freq Offset
060080600 Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies

Occupied bandwidth of 27.405MHz(4W)

. Agilent

Freq/Channel

Ch Freq 27.485 MHz
Occupied Bandwidth

#\BH 1 kHz

- Center Freq
Trig Fres | o7 socaong Mz

Start Freq
27.3900608 MHz

Stop Freq
27.4200008 MHz

CF Step
3.00000000 kHz
Auto Man

Freq Offset
B.00aRE0AA Hz

Occupied Bandwidth Occ BH % Pwr
5.4382 kHz % dB

Transmit Freq Error
% dB Bandwidth

Signal Track
On 0ff

Copyright 2000-2065 Agilent Technologies
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7. UNWANTED RADIATION
7.1 PROVISIONS APPLICABLE

According to §95.979

Each CBRS transmitter type must be designed to comply with the applicable unwanted
emissions limits in this section.

(a) Attenuation requirements. The power of unwanted emissions must be attenuated below the
transmitter output power in Watts (P) as specified in the applicable paragraphs listed in the following
table:

Emission type Paragraph
A3E 1), 3). (5, (6)
H3E, J3E, R3E (2), (4), (5), (6)

(1) 25 dB (decibels) in the frequency band 4 kHz to 8 kHz removed from the channel

center frequency;
(2) 25 dB in the frequency band 2 kHz to 6 kHz removed from the channel center frequency;
(3) 35 dB in the frequency band 8 kHz to 20 kHz removed from the channel center frequency;
(4) 35 dB in the frequency band 6 kHz to 10 kHz removed from the channel center frequency;
(5) 53 + 10 log (P) dB in any frequency band removed from the channel center frequency by

more than 250% of the authorized bandwidth.
(6) 60 dB in any frequency band centered on a harmonic (i.e., an integer multiple of two or more
times) of the carrier frequency.
7.2 MEASUREMENT PROCEDURE

(1)On a test site, the EUT shall be placed on a turntable, and in the position closest to the normal use as
declared by the user.

(2)The test antenna shall be oriented initially for vertical polarization located 3m from the EUT to
correspond to the transmitter.

(3)The output of the antenna shall be connected to the measuring receiver and either a peak or quasi-peak
detector was used for the measurement as indicated on the report. The detector selection is based on how
close the emission level was approaching the limit.

(4)The transmitter shall be switched on; if possible, without the modulation and the measurement receiver
shall be tuned to the frequency of the transmitter under test.

(5)The test antenna shall be raised and lowered through the specified range of height until the measuring
receiver detects a maximum signal level.

(6)The transmitter shall than be rotated through 360°in the horizontal plane, until the maximum signal level
is detected by the measuring receiver.
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(7)The test antenna shall be raised and lowered again through the specified range of height until the
measuring receiver detects a maximum signal level.

(8)The maximum signal level detected by the measuring receiver shall be noted.

(9)The measurement shall be repeated with the test antenna set to horizontal polarization.

(10) Replace the antenna with a proper Antenna (substitution antenna).

(11)The substitution antenna shall be oriented for vertical polarization and, if necessary, the length of the
substitution antenna shall be adjusted to correspond to the frequency of transmitting.

(12)The substitution antenna shall be connected to a calibrated signal generator.

(13)If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to
increase the sensitivity of the measuring receiver.

(14)The test antenna shall be raised and lowered through the specified range of the height to ensure that
the maximum signal is received.

(15)The input signal to substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was measured,
corrected for the change of input attenuation setting of the measuring receiver.

(16)The input level to the substitution antenna shall be recorded as power level in dBm, corrected for any
change of input attenuator setting of the measuring receiver.

(17)The measurement shall be repeated with the test antenna and the substitution antenna

oriented for horizontal polarization.

7.3 TEST SETUP BLOCK DIAGRAM

SUBSTITUTION METHOD: (Radiated Emissions)

Radiated Below1GHz
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Im to 4m

Antenna Tower
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- ] Ground Referance Plane

7.4 MEASUREMENT RESULTS:

(1)the unwanted emission should be attenuated below TP by at least 60 dB.
(2)Spurious emissions in dB =10 Log (TX(PWR) in Watts/0.001)-the absolute level.

Limit: 10 Log(4W/0.001)=36.02dBm  36.02-60~-24 dBm
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Measurement Result for 10 KHz Channel Separation @ 26.965MHz-4W

Emission Ant. Measurement Limit
Fr?'(\q/lllj_'ez?cy Polarity(HV) I;{de;rl#)t (dBm) Result(P/F)
26.965 H 0 0 pass
53.930 H -35.5 -24 pass
80.90 H -38.4 -24 pass
107.860 H -42.2 -24 pass
134.825 H -37.1 -24 pass
161.790 H -36.2 -24 pass
188.755 H -48.6 -24 pass
215.720 H -43.1 -24 pass
242.685 H -39.4 -24 pass
269.650 H -40.8 -24 pass

Measurement Result for 10 KHz Channel Separation @ 26.965MHz-4W

Emission Ant. Measurement
Fre(z&l:_glcy Polarity(HIV) I(?deBsrl:]I)t Limit (dBm) Result(P/F)
26.965 V 0 pass
53.930 \Y -30.2 -24 pass
80.90 \ -32.1 -24 pass
107.860 V -46.9 -24 pass
134.825 \ -40.7 -24 pass
161.790 V -48.7 -24 pass
188.755 V -46.1 -24 pass
215.720 V -30.4 -24 pass
242.685 V -38.6 -24 pass
269.650 V -33.4 -24 pass
Measurement Result for 10 KHz Channel Separation @ 27.185MHz-4W
Emission Ant. Measurement
Fr?&l:_lezl)ﬁcy Polarity(H/H) I(?de;:ql)t Limit (dBm) Result(P/F)
27.185 V 0 pass
54.370 \ -39.6 -24 pass
81.555 \Y -33.8 -24 pass
108.740 V -37.7 -24 pass
135.925 \ -35.2 -24 pass
163.110 V -30.2 -24 pass
190.295 vV -41.4 -24 pass
217.480 \Y -48.5 -24 pass
244.665 V -40.7 -24 pass
271.850 V -43.7 -24 pass
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Measurement Result for 10 KHz Channel Separation @ 27.185MHz-4W

Emission Ant Measurement
Frequency . Result Limit (dBm) Result(P/F)
(MHD) Polarity(H/V) (dBm)
27.185 H 0 pass
54.370 H -40.1 -24 pass
81.555 H -36.3 -24 pass
108.740 H -35.9 -24 pass
135.925 H -38.7 -24 pass
163.110 H -41.8 -24 pass
190.295 H -40.2 -24 pass
217.480 H -39.7 -24 pass
244.665 H -42.7 -24 pass
271.850 H -36.6 -24 pass
Measurement Result for 10 KHz Channel Separation @ 27.405MHz-4W
Emission Ant. Measurement
Fr?&l:_lezl)ﬁcy Polarity(H/H) I(?de;:ql)t Limit (dBm) Result(P/F)
27.405 V 0 pass
54.810 V -37.2 -24 pass
82.215 V -33.6 -24 pass
109.620 V -40.6 -24 pass
137.025 V -41.9 -24 pass
164.430 V -38.1 -24 pass
191.835 V -29.7 -24 pass
219.240 \Y -42.7 -24 pass
246.645 V -35.2 -24 pass
274.050 V -40.2 -24 pass

Measurement Result for 25 KHz Channel Separation @ 27.405MHz-4W

Emission Ant Measurement
Frequency . Result Limit (dBm) Result(P/F)
(MHD) Polarity(H/V) (dBm)
27.405 H 0 pass
54.810 H -35.9 -24 pass
82.215 H -38.6 -24 pass
109.620 H -44.5 -24 pass
137.025 H -29.8 -24 pass
164.430 H -29.7 -24 pass
191.835 H -30.1 -24 pass
219.240 H -38.8 -24 pass
246.645 H -39.6 -24 pass
274.050 H -38.7 -24 pass
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7.5 EMISSION MASK PLOT

The detailed procedure employed for Emission Mask measurements are specified as following:
- The transmitter shall be AM modulated by a 2.5 kHz audio signal,

- The level of the audio signal employed is 16 dB greater than that necessary to produce 50% of rated system

deviation

The Worst Emission Mask for 10 KHz bottom channel Separation-(4W)

# Agilent

dBm

PASS LIMIT1

|v'1 ||

s ’\

Copyright 2000-2085 Agilent Technologies

|Freqfthanne|

Center Freq

#htten 22 dB 26.9650000 Mz

Start Freq
26.9400008 MHz

Stop Freq
26.9900008 MHz

CF Step
C.00000000 kHz
Auto Man

Freq Offset
pl - i 2.00000000 Hz

i Hﬁ“ﬂl A [Mﬂ, “i |lf

#\EH 1 kHz

Signal Track
On Off

q‘ L1 utl

“ii” W‘Hn’l

an
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The Worst Emission Mask for 10 KHz middle channel Separation -(4W)

= Agilent Freq/Channel

Center Freq
271850808 MHz

7 dBm #fAtten 22 dB

PASS LIMIT1

Start Freq
2716006608 MHz

Stop Freq
27.218086808 MHz

CF Step
S.06600008 kHz
Auto Man

Freq Offset

f 3.00000000 Hz

nr hl
) Iﬁ{ n '|| |n| ,JLN“" \ h IL\\JH || | '||| I
¢ ul IMW l M
= ol it ‘\ F” f “W u’r'h i

Copyright 2000-2005 Agilent Technulugies

Signal Track
. On 0ff

The Worst Emission Mask for 10 KHz top channel Separation-(4W)

5 Agilent Freq/Channel

Center Freq
27.4050008 MHz

Start Freq
27.3800008 MHz

Stop Freq
27.4300008 MHz

CF Step
C.00000000 kHz
Auto Man

Freq Offset
l H || n | | 0.00000000 Hz

;:ﬁlill_:.r e \ | L; “'r H\ HY‘( | | Signal Track
fﬁ"ftne i NW IW M _—

#BH 1 kHz

Copyright 2000-2065 Agilent Technologies
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8. ASPURIOUS EMISSIONS AT ANTENNA TERMINALS
8.1.PROVISIONS APPLICABLE

According to FCC 82.1053 and §95.979

8.2.TEST PROCEDURE

The RF output of the EUT was connected to a spectrum analyzer through appropriate attenuation. The
resolution bandwidth of the spectrum analyzer was set at 100kHz for below 1GHz. Sufficient scans were taken
to show any out of band emissions up to 10th harmonic.

8.3 TEST CONFIGURATION

RF e ) 19 L Lo L l
Communication .
Test set Audio output
Transmitter
Under Test
.. Dummy

Spectrum Microphone
Analyzer || || [PESEESENEEEEE sR e ] ) coeome e

Power divider

8.4 TEST RESULT
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Conducted Spurious Emission @26.965 MHz With 10 KHz Channel Separation-4W
9KHz-150KHz

% Agilent |Freq/ChanneI

Center Freq
79.56000008 kHz

#Atten 10 dB

StartFreq
9060800000 kHz

Stop Freq
156.000808 kHz

CF Step
14.16006668 kHz
RAuto Man

Freq Offset
000000006 Hz

[Hetud bt ' .
WA, (Wil Js.U""-‘-uF."l-,f".l.,~\.|,,r'1.-'.. Ja'Lm.‘n;'n'-[,...\ . ,vl,".,‘"‘.. r"l"".,l".'“l..v'nr‘»'l I..,"U.,Iﬂ.-w*l TREIS ,H'-’W"» Si gna | Track

On 0ff

op 1

\ ] l #Y Hz [ ] ots
Conduct Spurious Emission @ 26.965 MHz With 10 KHz Channel Separation-4W
150KHz-20MHz

% Agilent |Freq/ Channel

Center Freq
10.8756066 MHz

#Atten 10 dB

StartFreq
150.000008 kHz

Stop Freq
20.0006606 MHz

CF Step
1.98566006 MHz
RAuto Man

Freq Offset
000000006 Hz

Signal Track
On 0ff

opyright 2000-2005 Agilent Technologies
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Conducted Spurious Emission @26.965 MHz With 10 KHz Channel Separation-4W
20MHz-1GHz

% Agilent |Freq/ChanneI

Center Freq
G16.008006 MHz

#ftten ;

StartFreq
20.0000000 MHz

Stop Freq
100686606 GHz

CF Step
9800060006 MHz
RAuto Man

Freq Offset

#BH 0.p0800068 Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies

Conducted Spurious Emission@27.185 MHz With 10 KHz Channel Separation-4W
9KHz-150KHz

% Agilent |Freq/ Channel

Center Freq
79.56000008 kHz

#Atten 10 dB

StartFreq
9060800000 kHz

Stop Freq
156.000808 kHz

CF Step
14.16006668 kHz
RAuto Man

Freq Offset
1 B.0080A060 Hz
'?"'t
L U — . :
AL TV TR VTR RN RS e Signal Track
On 0ff

1k SUBH 3 kHz

opyright 2000-2005 Agilent Technologies
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Conduct Spurious Emission @ 27.185 MHz With 10 KHz Channel Separation-4W
150KHz-20MHz

% Agilent |Freq/ChanneI

Center Freq
10.8756066 MHz

#Atten 10 dB

StartFreq
150.000008 kHz

Stop Freq
20.0006606 MHz

CF Step
1.98566006 MHz
RAuto Man

Freq Offset
000000006 Hz

R

“""“""""""**'“"'-‘W‘nl*4‘*-ﬁ'mJ."-wWv-\Mwﬂ-'ww-wmﬂwmmwwwu on Signal Tr aé: fI]E

tes B kHz #\JB p nts
Conduct Spurious Emission @ 27.185 MHz With 10 KHz Channel Separation-4W
20MHz-1GHz

5 Agilent |Freq/ Channel

Center Freq
516.080080 MHz

Start Freq
20.0080080 MHz

Stop Freq
1.80080080 GHz

CF Step
93.6000068 MHz
Auto Man

Freq Offset

#VBH B.0aBARREE Hz

Signhal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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Conducted Spurious Emission@27.405 MHz With 10 KHz Channel Separation-4W
9KHz-150KHz

#5 Agilent |Freq/thanne|

Center Freq
79.50080008 kHz

#Htten 10 dB

Start Freq
9.08008000 kHz

Stop Freq
150.008008 kHz

CF Step
14.1006660 kHz
Auto Man

Freq Offset
B.A000AARBA Hz

N .
"““"ﬂf“HMJm,fm‘nunh-%.uﬂfﬂWfa'ﬁiwW¢~mh'wrw.ﬂ,nw»wmmwm I RS

W1k ! z ] (1006 pts
Copyright 2000-2005 Agilent Technologies

Conduct Spurious Emission @ 27.405 MHz With 10 KHz Channel Separation-4W
150KHz-20MHz

% Agilent |Freq/ Channel

Center Freq
10.8756066 MHz

#Atten 10 dB

StartFreq
150.000008 kHz

Stop Freq
20.0006606 MHz

CF Step
1.98566006 MHz
RAuto Man

Freq Offset
000000006 Hz

Signal Track
0ff

opyright 2000-2005 Agilent Technologies
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Conduct Spurious Emission @ 27.405 MHz With 10 KHz Channel Separation-4W

20MHz-1GHz

#5 Agilent |Freq/thanne|

Center Freq
516.080080 MHz

Start Freq
20.0080080 MHz

Stop Freq
1.80080080 GHz

CF Step
93.6000068 MHz
Auto Man

Freq Offset

#VBH & 0.60000000 Hz

Signhal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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9. MAXIMUMN TRANSMITTER POWER
9.1 PROVISIONS APPLICABLE

Acorrding to FCC § 95.967

Each CBRS transmitter type must be designed such that the transmitter power can not exceed the
following limits:

(a)When transmitting amplitude modulated (AM) voice signals, the mean carrier power must not
exceed 4 Watts.
(b)When transmitting single sideband (SSB) voice signals, the peak envelope power must not

exceed 12 Watts.
9.2 TEST PROCEDURE

Conducted RF Output Power:

The RF output of the transmitter was connected to the input of the spectrum analyzer through
sufficient attenuation.

Spectrum Analyzer Setting:

R B/W VideoB/W

100 kHz 300 kHz

9.3 TEST CONFIGURATION

COZON DCEm

e L L L |
On Socooe

RF
Communication
Test set

e

= W EHESTEV( N
-] (Cafwweal: 1 2
o oG

_—Audio output

Transmitter

Under Test
Dummy

Spectrum Microphone

Analyzer

. EUT
Power divider
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9.4 TEST RESULT

Report No.: HK1812061816E

Conducted Power Measurement Results

Channel Separation

Measurement Result (W)

Channel

For (4W=36.02dBm)

10 KHz

Bottom(26.965MHz )

3.73W/(35.712dBm)

Middle(27.185MHz )

3.82W(35.823dBm)

Top (27.405MHz )

3.86W(35.861dBm)
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10. MODULATION CHARACTERISTICS
10.1 PROVISIONS APPLICABLE

Report No.: HK1812061816E

According to Per FCC §2.1047 and § 95.975:
Each CBRS transmitter type must be designed such that the modulation characteristics are in
compliance with the rules in this section.
(a)When emission type A3E is transmitted with voice modulation, the modulation percentage
must be at least 85%, but not more than 100%.
(b) When emission type A3E is transmitted by a CBRS transmitter having a transmitter output power of

more than 2.5 W, the transmitter must contain a circuit that automatically prevents the modulation
percentage from exceeding 100%.
10.2 MEASUREMENT METHOD

10.2.1 Modulation Limit

(1). Configure the EUT as shown in figure 1, adjust the audio input for 60% of rated system deviation at
1KHz using this level as a reference (0dB) and vary the input level from —20 to +20dB. Record the
frequency deviation obtained as a function of the input level.

(2). Repeat step 1 with input frequency changing to 300, 600, 1000 and 2500Hz in sequence.

10.2.2 Audio Frequency Response

Voice modulated communication equipment. A curve or equivalent data showing the frequency response of

the audio modulating circuit over a range of 100 to 5000 Hz shall be submitted.

oooooooEo
RE DEBECCOS |E
Communication

Test set

=3‘~ B
@ O L
a (

e //Audio output

= e o 3 1|

S Gge @66 seww

& Transmitter

Under Test

T Low Pass
Filter Input

EUT



o

L

Page 36 of 52

10.3 MEASUREMENT RESULT

(A). MODULATION LIMIT:

Report No.: HK1812061816E

Top Channel @ 10 KHz Channel Separations

MOS;J\I/ZTO” Freq. Freq. Freq. Freq.
At 300 Hz At 600 Hz At 1000 Hz At 2500 Hz
(mV)

1 8 8 9
10 6 52 48 46
100 10 76 67 63
300 13 77 73 70
500 15 76 74 72
700 16 78 76 75
800 21 80 77 79
900 22 81 79 81

1000 20 82 80 82
100
20
N e
70 ——
- /[
- / —e— 300Hz
—=— 500Hz
40 —#— 1000Hz
30 / —— 2500Hz
20 —,
10 g/——f'—‘-’k’d.——!
0 T T T T T T 1
1 10 100 300 500 700 800 900 1000

Note: All the modes had been tested, but only the worst data recorded in the report.
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(B). AUDIO FREQUENCY RESPONSE:
Top Channel @10KHz Channel Separations

Audio Frequency Response(dB)

Frequency (Hz) (KH2) (dB)
100 0.02 -12.30
200 0.04 -3.20
300 0.08 -1.60
400 0.11 -0.90
800 0.23 -0.60
1000 0.29 -0.30

1200 0.39 0.00
1400 0.44 -0.30
1600 0.48 -0.40
1800 0.61 -0.60
2000 0.72 -2.10
3000 0.82 -3.20
4000 0.94 -9.10
6000 1.23 -21.90

Audio Frequency Response@50%MI

10 KHz Channel Separations

0 T T T I T T T T T T T T T T T T T T T T T 1

100 0 1200 18 4000 4000 E000

-0

Note: All the modes had been tested, but only the worst data recorded in the report
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APPENDIX I: PHOTOGRAPHS OF SETUP
RADIATED EMISSION TEST SETUP
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APPENDIX II: EXTERNAL VIEW OF EUT
TOTAL VIEW OF EUT

Part |
TOP VIEW OF EUT
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BOTTOM VIEW OF EUT
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BACK VIEW OF EUT
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OPEN VIEW-3 OF EUT-1
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INTERNAL VIEW-1 OF EUT-1
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